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UN38.3 Lithium Battery Test Summary

No.: TCTTJ20200202682ZB-TS02
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s S
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UN38.3 test report No.:

UN38.3%5 %% H #: 20204 03H 17H
TCTTJ20200202682ZB-BR08 March 17,2020
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F b 34 \Battery Type

Date
5 7 5 108 G 5 76 R o S L4 e 0 0 B 8 4 25

¥ i 44 #X\Sample name

A YA S T L\

& & \Lithi tent NEF N/A
Polymer Lithium Battery et GO i g

Eaneilinie i A5 \Model 602030 it Z4\Rated info. 300mAh\1.11Wh\3.7V
FE i R <H\Size(mm) T(5.58*W(19.92)*(31.88) i 7 \Weight 6.79
LR \Shape BT¥\Prismatic P i\ Colour L 4\ Silver
ZHETT AR EEH TS B e VR A PR A
Name of client Huizhou Xiangyu New Energy Co., Ltd.
Z 7 Huhik BT IR X B2 0 R ARG, 3-15 4% 4/F, 3-1 Xinpeng Road, Xinle Village, Ma'an
Add. of client Town, Huicheng District, Huizhou City
R 1 3 7 4 RPN T M1 AE YR BR A ]
Name of battery mfrs. Huizhou Xiangyu New Energy Co., Ltd.
ZHfE R Rt 385 2 BN T B X T 4 SR TG 3-12 448 4/F, 3-1 Xinpeng Road, Xinle Village, Ma'an
Client info. Add. of battery mfrs. Town, Huicheng District, Huizhou City

FL Yt e K R LT
Phone of battery mfrs.

0752-3616976

FEL ) 35 3 2R A
Email of battery mfrs.

1531379408@qqg.com

L 325 i P

Website of mfrs.

http:\\shop14191kx56t653.1688.com

IREREDSS
Test info.

MR Z5\Clause MIRT H\Test item MRS F\Test result
38.3.4.1 T EE AR (Altitude simulation) it Pass (P)
38.3.4.2 1R (Thermal test) it Pass (P)
38.3.4.3 PR zhik 5 (Vibration) it Pass (P)
38.3.4.4 A% (Shock) @t Pass (P)
38.3.45 H 45 %R 56 (External short circuit) Bt Pass (P)
38.3.4.6 Bt 1 MR 36 (Crush/impaet) Bt Pass (P)
38.3.4.7 1 70 B % (Overcharge) it Pass (P)
38.3.4.8 1] % 1R 56 (Forced discharge) i#it Pass (P)
T HE R T ARG ZoR [ 5 2 15 s —-ANiEH
Reference to assembled battery testing requirements; -—--N/A

KT fER TR sk & s B AT A S EITRMBE 1.
the Sixth Revised Edition Amendment 1 of the Recommendations on the Transport of Dangerous Goods, Manual of

Test and Criteria.

BRYITR B v BRI e A7 A R A ]

S = 2K
Name of laboratory Shenzhen Tiansu Calibration and Testing Co.,Ltd.
S S = bk RN e X e KIE 25 1R 46k
Test Add. of laboratory Building1/4,No.2,Jinlong Road,Longgang District,Shenzhen,Guangdong,China
laboratory IX % Hi i\ Telephone +86 755-84815081
B A B 46\Email tsjc@tiansu.org
4y M k\website http://www.tiansu.org
PAEAE B SA R
The above information is true and valid. %-
ik
et % ; %L‘_ 2020/3/2

i H TF2)fi\Project Engineer %'WE
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